
(

r,
A @

PANTS

Panther Environmental Solutions Ltd
Units 3 & 4, Innovation Centre

Institute of Technology
Green Road, Carlow, Ireland

R93 W248

ENVIRONMENTAL
SOLUTIONS LTD

Telephone: 059-9134222

Email: info@}pantherwms.com
Website: www.pantherwms.com

(

ENVIRONMENTAL IMPACT ASSESSMENT

REPORT

PROPOSED WASTEWATER TREATMENT PLANT
EXTENSION AND RISING MAIN

DAWN M£ATS IRELAND,
GREENHrLLS, BEAUPARC,

NAVAN, CO.
(

If1

0 4 -02- 22 21424

A

R£PORT No

AUTHOR

EIAR 21 9317 Rl

Martin O’Looney, BSc,

DATE

REVIEWED

03rd February 2022

Mike Fraher. BSc



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHrLLS, BEAUPARC, NAVAN, CO. MEATH r’;

TABLE OF CONTENTS

Table Of Contents . . . .
[...]
offsite for storage in an offsite store. Stored DAF sludge would be applied to land in the open
spreading season in accordance with a Nutrient Management Plan.

DAF sludge is not currently being dewatered prior to collection onsite for removal to offsite
storage and it is not intended to be normal practice in the future. However, the facility for the
dewatering of DAF sludge has been retained onsite and, in the event of the screw press being
used, centrate return from the screw press would be directed to Lagoon 2, with dewatered
solids directed to a sludge trailer for removal offsite to an offsite store.

Once wastewater has been treated by the DAF, wastewater is then discharged to the adjoining
HDPE wastewater storage lagoon (Lagoon 1) to await collection.

(

70



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH

(

Once per year during the open season, as per the Nitrates Regulations, as and when weather
conditions permit, sludge which has collected on the bottom of HDPE Lagoon 1 and HDPE
Lagoon 2 is removed and spread on farmland, in accordance with a Nutrient Management
Plan

Storage
The wastewater lagoons (Lagoon I & Lagoon 2) are both 3m deep, lined and covered and
have a combined storage volume of 7,500m3. They are lined by a 0.5m thick engineered
layer of clay, a Geosynthetic Clay Liner (GCL) with permeability of 2x10-11 m/sec and a
HDPE liner, which combine to give an overall permeability of lx10-9 m/sec, in accordance
with EPA requirements.

Wastewater holding capacity in excess of routine requirements is provided at the lagoons and
at the off-site wastewater treatment facilities. At the present time, the lined lagoons provide
in excess of 9 weeks storage capacity in the open landspreading season and 7.7 weeks storage
capacity in the closed landspreading season. Actual storage levels in the lagoons are
maintained below 50% of the lagoon volume at all times, providing at least 4.5 / 3.85 weeks
emergency storage / firewater capacity on-site if required. The level of both Lagoon 1 and
Lagoon 2 are separately monitored by way of two ultrasonic level control probes (USI &
US2)

(

Back-up pipework connections have been provided as part of the HDPE Lagoon effluent
treatment and storage system for use in the event of an issue or maintenance in Lagoon 2
(Settlement Lagoon), Lagoon 1(Final Effluent), or maintenance on the DAF treatment unit.
These pipework connections are not used as part of the normal effluent treatment procedure
at the site, and would only be utilised when required during maintenance or in an emergency
situation.

A back-up connection provides the facility to pump from the drum screen directly to Lagoon
1, in the event of an issue with Lagoon 2. There is also a back-up piped connection between
Lagoon 1 and Lagoon 2 to allow for the transfer of effluent, in either direction, in the event of
an issue with one of the lagoons. There is also a back-up draw off connection for tankers in
Lagoon 2 in the event that this is temporarily used for the storage of final effluent.

(

There are manual valves onsite that would be used to control the re-direction of wastewater

during abnormal situations as described above. The inlet effluent flow meter (EMI) is located
on the wastewater line before wastewater passes through the drum screen and any diversion
during abnormal operating circumstances which may occur would be after the drum screen.
Therefore, all wastewater pumped to the HDPE lagoon would be accounted should the
changes as outlined above be implemented for a short period of time.

71



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH r

Dunbia (Slane) Effluent Treatment Schematic

Factory Effluent Flow ChIll Areas Portacabin
uorrlestlc
Effluent

Dirty Yard Drainage
Lower Lairage Yard

Factory Domestic
Effluent

Dirty Yard Drainage
Offal Yard

Lairage Tank
(53 m)

+
Meva Screen

(<5mm)

(

CAT I
Trailer

Fan Seperator

Inlet Effluent Meter (EMI )

I
Internally led Drum
Screen <0.75mm

Backup
Draw Off

VIa Tanker

HDPE Lagoon 2
(3,750M3)

L
nM HW IB

HDPE Lagoon 1
(3.750M3)

x Draw Off
> Vh Tanker

E :

$ i
gg

DAF (16 M3/hr)

SIu Tank (15 M3

Sludge Tank (25

(

; Poor Weadnr

i€:'-„„': Screw Press f----$nO-c;[iTgM96fdq--:+ t Sludge Cake Trailer

Schematic Key

By-Product / Waste
Issue 11

25/05/2017

Figure 2.4: Schematic of Existing Effluent Treatment System

(

72



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH

Effluent Removal Off-Site
Wastewater stored in Lagoon 1 is collected daily (7-8 times per day) by road tankers and
transferred off-site to licensed municipal wastewater treatment plants such as Navan and
Drogheda for further treatment.

There is a dedicated connection and take-off point for tankers removing wastewater from
Lagoon 1 located at the end of the access road which runs to the rear (north) of the main
factory building. Wastewater is pumped from Lagoon 1 to a designated effluent extraction
point (SE2). In abnormal circumstances, as described above, if wastewater should be required
to be removed directly from Lagoon 2 the effluent extraction point (SE2) will remain in the
same location as this designated location is the outlet from the extraction pump, not the
connection point to the lagoons.

This temporary change would be facilitated by disconnecting pipework from lagoon 2 to the
DAF unit, connecting the pipework / portable effluent pump to the Lagoon 2 discharge
location and then connecting this to the designated effluent extraction point. Therefore, the
location of the extraction point would not change and existing spill controls for collection
during normal process operations would still apply if effluent was required to be removed
from Lagoon 2, rather than Lagoon 1.

(

Each tanker of wastewater is weighed on the site weighbridge before it is removed from site
and a record of the volume removed and destination it was removed to is recorded.

2.3.5 EFWIRONMENTAL MANAGEMENT

Dawn Meats (Slane) has an Environmental Policy in place.

An Environmental Management System (EMS) is in place at the Dawn Meats (Slane) facility.
The form of the EMS includes the following constituents:

(

•

•

•

•

•

•

•

•

•

•

•

•

Environmental Policy;
Management & Reporting;
Schedule Objectives and Targets;
Environmental Management Programme;
Corrective Action;
Awareness and Training;
Environmental Management System Documentation;
Communications Programme;

Emergency Response;
Maintenance Programme;
Annual Environmental Report;
Efficient Process Control.

An Environmental Management Programme (EMP) in place to implement the EMS onsite,
with objectives and targets set. Objectives and targets are reviewed regularly as part of on-
going management of the facility.

(

73



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH (

2.4 DEVELOPMENT APPROVED BY PLANNING AUTHORITY

The development approved under Planning Reference LB180300 consisted of the
construction of extension to the existing waste water treatment plant to include: -

a) Coarse & fine screen, Balance tank, Sludge tank, Sludge press, Anoxic tank, Aeration tank,
Clarifier, Sand Filter, Treated effluent pump sump, Coagulant storage tank, Odour Scrubber
Unit, Control building and relocation of existing DAF unit.

b) Associated site development works, including earth berm to perimeter of extended
treatment plant and landscaping.

A drawing detailing the approved WWTP layout is included in Attachment 2.2.

This approved development did not include for the discharge of treated effluent to the River
Boyne.

(

2.5 PROPOSED DEVELOPMENT

Dawn Meats (Slane) are proposing a rising main pipeline from the effluent plant to the River
Boyne, amendments to the existing and approved effluent plant design to improve final
effluent quality, improve the robustness of the treatment system and future proof the existing
approved effluent treatment at the facility.

The planned discharge of treated effluent to the River Boyne would be subject to a revision of
the site’s IE Licence by the EPA. The proposed effluent plant has been designed with the
discharge of final effluent to surface water in mind.

This proposed development would provide effluent treatment at the WWTP development up
to a maximum of 400 M3 per day and for future proofing of the site.

The proposed development is described in detail in Sections 2.5.1 to 2.5.6.

This planning application relates to (1) demolition of the existing storage building to
construct a new control house, chemical store and enclose the DAF unit, (2) amendment of
the existing approved effluent plant development and an extension to the existing wastewater
treatment compound, and (3) construction of a rising main discharge pipeline at Dawn Meats
(Slane) alone. There are no proposed changes to the construction or processes or management
at the main facility.

(

The Dawn Meats (Slane) facility currently provides employment for 77 staff. The proposed
development would provide additional employment during the construction and landscaping
phase over a period of approximately nine months.

The proposed layout for the WWTP extension is included as Attachment 2.3.

(

74



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH

2.5.1 WWTP UPGRADE AND EXTENSION

Design drawings of the existing effluent management area and approved effluent treatment
plant are provided in Attachment 2.2. A drawings of the proposed amendment to the
approved effluent treatment plant and the extension are provided in Attachment 2.3 .

The upgrade and extension of the WWTP would improve the permitted wastewater treatment
process:

1. Primary Treatment – Stage 1 (in place)
• Pumping Sump
• Meva Screen

• Slatted Tank/Sump and Pumping

2.

•

Primary Treatment – Stage 2 (approved)
Drum Screening (Relocate to within compound and replace
unit)(PROPOSED)
Balance Tank (increase from 600m3 to 790 m3)(PROPOSED)
DAF Unit (Relocate to within new DAF house and
(PROPOSED)
Sludge Holding Tank (increase from 250m3 to 300 nF)(PROPOSED)
Sludge Volute (PROPOSED)

(

with new

•

•

•

•

replace unit)

3.

•

•

•

•

•

Biological Treatment – Stage 3 - Approved
Anoxic Tank (increase from 300m3 to 790 m3) (PROPOSED)
Two Aeration Basins (increase from 750m3 to 830 m3) (PROPOSED)
Membrane Bio-reactor (MBR) (PROPOSED)
UV Filter (PROPOSED)
Final Sump (relocation) (PROPOSED)

The proposed stages of wastewater treatment and associated WWTP plant are shown in
Figure 2.5 below. A schematic diagram of the proposed effluent treatment system is
provided in Figure 2.6.(

The proposed increases in tank sizes would not alter the proposed maximum discharge rate of
400 m3/day. The proposed resized balancing tank would allow a higher operating volume and
allow greater balancing of incoming effluent loads. The increased anoxic tank capacity would
allow higher retention times, thereby ensuring high nitrogen removal rates are achieved. The
increased aeration tank capacity would also increase retention times providing a more robust
system for the treatment ofinfluent.

While the proposed MBR unit would achieve higher COD and suspended solids removal
from the approved design, the MBR would also allow for increased operating mixed liquor
suspended solids (MLSS) (measure of micro-organisms which treat effluent) concentrations
within the plant increasing the ease of maintaining of treatment efficiencies in cold weather
conditions.

Overall, these alterations would improve the robustness of the plant to operate under variable
influent flows, wastewater concentrations and cold weather conditions. The proposed

(

75



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH (

development would allow consistent treatment under varying conditions, delivering a more
reliable system to achieve proposed effluent quality targets.

In order to improve proposed treatment standards for the protection of fisheries, drinking
water abstraction and recreational use of the River Boyne, the proposed development also
includes a new UV filter which will achieve effective removal rates of micro-organisms and
viruses

PRIXIARV (FACrOR\ ARXA)

Process Flow
now

Element

Re\ised Flelnen1
Xe\v Flem€n1

LAGooN I

\rR \IIII
1 \\h

'l'RtxT31£br

.\ r kX'I’I( )\

I' \\K

DIscHARGE R ISI\C
M.t IX

Figure 2.5: Proposed Stages of Wastewater Treatment and Associated WWTP Plant

Primary Treatment – Stage 2

The proposed Primary Treatment – Stage 2 would comprise of the revised screen, balance
tank and sludge holding tank, in addition to the relocation and replacement of the DAF unit
within a proposed extension to the approved control house. The existing sludge screw press
would be replaced by a sludge volute at the current position. Details for the approved Stage 2
process are included below. (

Control House (Extension to approved building)
Under existing planning consents, it has been approved to build a control house building to
house the effluent plant computer control system and effluent monitoring laboratory. The
building was to be constructed adjacent to an existing shed in the effluent plant area.

It is proposed to demolish the existing building 17.5 m2 (3.5m x 5m x 2m high), and construct
a new 127m2 building, including office/lab/control house (7.0m x 7.am x 4.858m roof height)
and DAF house (9.Om x 8.5m x 5.524m ridge height).

The proposed control house would include three rooms, one housing the effluent plant
computer control system, the second room housing the office and effluent monitoring
laboratory, and a third room to house the Dissolved Air Floatation (DAF) unit. The enclosure
of the DAF unit would allow for improved management of the potential for odours to be
generated at the facility.

(

76



ENVIRONMENTAL IMPACT ASSESSMENT REPORT
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH

Screen (Proposed)
The proposed new rotary drum screen would replace the approved drum screen. The new
screen (Imm wedge wire) would be capable of receiving 40 M3 per hour raw effluent.
Screenings would be collected in a designated dolav and disposed of as CAT I waste.

Balance Tank (Proposed)
The proposed 790 m3 Balance Tank (11.95m diameter x 7.05m high) would replace the
approved 600 m3 Balance Tank (13m diameter x 4.5m high).

This would be an over-ground, glass-lined steel tank, with adequate mechanical mixing
provided. The tank would be covered with ventilation provided to an adjacent odour scrubber
in order to prevent potential odour emissions.

This new balance tank would provide storage capacity to buffer the effluent
composition/loading and balance out flow fluctuations from the plant in order to facilitate the
treatment of effluent via the DAF and biological stages at a steady rate.

(

The maximum capacity of the effluent plant would be 400 M3 per day, and the Balance tank
would have a 1.9 day retention capacity.

The flow to the DAF unit would be maintained under flow control via a flow control valve in
the feed line and an ultrasonic level sensor / controller on the balancing tank which would be
linked to a main control SCADA system.

An emergency divert connection would be installed to the existing Lagoon 1, for use in the
event of a treatment system malfunction. Following a return to normal operations, stored
effluent within the lagoon would be returned to the treatment process via gradual pumping
into the drum screen sump, before entering the balance tank.

DAF Unit (Proposed)
The DAF unit currently in place at the site would be removed.

( A new DAF unit would be located to an internal room of a proposed extended WWTP
building. The DAF unit would be designed to accept flows of 40 M3 per hour. The aeration
system would be sized to optimise fat removal and sludge concentration.

The DAF unit would treat the balanced screened effluent. Solids would be removed eOIn the